Choose Category

     Quick Search   Minimize
  

Product List
Tracker Phase 2 - Guide Sensor Disc Kit
Quantity 
 

 

 

KeyQtyPart #Description
12100-107Bolt 3/8” x 1”, Grade 5
(Not Available)
21332-175 Spring Optional left torsion spring
32108-018Lock washer 3/8”
(Not Available)
42330-554 Spacer 3/4”OD x 1/2”ID x 3/16”
52120-060 Bearing .59” bore cylin OD (202PP)
61330-556 Shaft Lift shaft 2 1/4” long
71332-174 Spring Optional right torsion spring
81332-192 Lift assembly Sensor disc lift cam assembly includes items #1 and 3- 6
91102-005Nut 3/8” Qty 5-6
(Not Available)
101108-018Lock washer 3/8” Qty 6-7
(Not Available)
112100-048Carriage bolt 3/8” x 2 1/4”, Grade 5
(Not Available)
122100-029Carriage bolt 3/8” x 2”, Grade 5
(Not Available)
131100-005Carriage bolt 3/8” x 1 1/4”, Grade 5
(Not Available)
142332-131 Bushing Optional 5/8”OD x 3/8”ID x 1/4” spring bushing
151108-007Flat washer 3/8” Qty 2-4
(Not Available)
161100-110Bolt 3/8” x 1 3/4”, Grade 5 Qty 0-1
(Not Available)
172100-107Bolt 3/8” x 1”, Grade 5
(Not Available)
181332-189 Strap Bent disc width adjusting strap
192332-191 Mounting arm Disc mounting arm
201332-188 Strap Straight disc width adjusting strap
212102-007Nut 1/2”
(Not Available)
222108-020Lock washer 1/2”
(Not Available)
232100-120Bolt 1/2” x 2 1/2”, Grade 5
(Not Available)
242102-015Jam nut 1/2”
(Not Available)
252106-010Set screw 1/2” x 1 1/2”, Square head
(Not Available)
262332-184 Clevis Disc mounting clevis
272332-190 Block Bearing block
281340-117 Flange Bearing flange with center hole
292106-005Set screw 3/8” x 3/8” socket head
(Not Available)
306102-004Nut 5/16”
(Not Available)
316108-017Lock washer 5/16”
(Not Available)
321120-030 Bearing Integral shaft bearing (S438F)
331166-016 Disc 13” disc blade
341340-118 Flange Bearing flange without center hole
356100-100Bolt 5/16” x 3/4”, Grade 5
(Not Available)
362332-193 Disc assembly Disc and bearing assembly includes items #28 and 30-35